
TGA-0251

Inverter Generator





TABLE OF CONTENTS
Introduction..........................................1
     Introduction................................................. 1
     Portable Power Generator.................................1
     This Booklet..................................................1

Specifications.......................................2
Manual Conventions................................3
Safety Rules..........................................4
     Fuel Safety...................................................6

Controls and Features..............................7
     Inverter........................................................7
     Parts Included...............................................7
     Power Panel..................................................8

Assembly..............................................9
     Remove the Generator from the Shipping Carton...9
     Add Engine Oil..............................................9
     Add Fuel.....................................................10
     Grounding...................................................10

Operation............................................11
     Before Starting the Generator..........................12
     Starting the Engine.......................................12
     Connecting Electrical Devices.........................13
     Connecting Electrical Loads............................13
     Do Not Overload Generator..............................13
          Capacity.................................................13
          Power Management...................................13
     Economy Control Switch.................................14
     DC 12V Outlet..............................................14

     Battery charging...........................................14
     Stopping the Engine......................................14

Parts Diagram.................................20
Parts List.......................................21
Engine Parts Diagram.......................22
Engine Parts List.............................23

Transportation and Storage................18
     Transporting the Generator.......................18
     Storing the Generator..............................18
     Product Disposal....................................18

Troubleshooting..............................19

Maintenance ..................................15
     Engine Maintenance...............................15
          Oil..................................................15
          Spark Plugs......................................15
          Air Filter..........................................16
          Cleaning..........................................16
          Clean the Spark Arrestor......................16
          Adjustments.....................................17
          Maintenance Schedule.......................17
     Generator Maintenance...........................17



Our

TGA-0251

1



SPECIFICATIONS

Generator

Output

Receptacles

120V AC, 60 Hz, 16.7 A, 1 Phase
12V DC, 8.3 A 
2000 Running Watts
2500 Maximum Starting Watts

120V 20A Duplex (5-20R)
12V DC Automotive

Displacement

Compression Ratio

Engine Type

Cooling System

Fuel

Engine Oil

Run Time @ 25% Load
with full tank

Sound Level at 23 feet, 75% load

Bore x Stroke

Spark Plug

Valve Clearance

Engine Speed

80 cc

9.1:1

Horizontal Single Cylinder
4-stroke, OHV

Forced air cooled

Type

Capacity

87+ octane, stabilizer-treated
unleaded gasoline

1.37 Gallon(5.2L)

Type SAE

Capacity

10W-30

13 hr

65 dB

48.6 mm x 43 mm

Type

Gap

Intake

Exhaust

E6RTC

0.024"– 0.028"

0.004"– 0.006"

0.004"– 0.006"

4800 RPM

The emissions control system for this Engine is warranted for standards set by the
U.S. Environmental Protection Agency and by the California Air Resources Board 
(also known as CARB).For warranty information, refer to the last pages of this manual.

2

13.5 fl. oz. 400m( l)



3



000

4



5



6



7



1 2 3 4 5

6

7

89

11

10

Parallel Outlets-used for parallel operation

Fuel Valve Knob

120 Volt AC, 20 Amp Duplex (NEMA 5-20R) –

May be used to supply electrical power for the
operation of 120 Volt AC, 20 Amp, single phase
60 Hz electrical loads.

8

PARALLEL OPERATING SYSTEM

RESET
ON

OFF

ECONOMY

 CIRCUIT 
BREAKER

DC CIRCUIT 
 BREAKER

CAUTION:DO NOT disconnect parallel 
cables while generator is running

OVERLOAD

OUTPUT

120V 20A 8A

Reset-When you’ve overloaded the generator, the 
overload light will stay on and cut off the output in 
3 to 30 seconds, depending on the load. Reduce 
the load by turning off and disconnecting your 
electrical device(s) press the reset button to reset the 
circuit. If no power is produced after resetting, turn 
off and disconnect all electrical devices and
restart your generator.

circuit breaker will activate when the NEMA 5-20 
outlets exceed 20A.The 8-amp DC circuit breaker 
will activate when the DC 12V and USB outlets 
exceed 8A. When the circuit breaker activates, turn 
off and disconnect the device from its respective 
outlet, and press the circuit breaker to reset.

The 20-amp AC



9

Open

0.4L

Turn the knob from lock to open.Then remove the 
maintenance cover.



87

87

10

Add fuel until reach the red line.

Add fuel until reach the red line.



Generator should only be connected to electrical 
devices, either directly or with an extension cord. 
NEVER connect to a building electrical system 
without a qualified electrician and connected to a 
transfer switch as a separately derived system. Such 
connections must comply with local electrical laws 
and codes.Failure to comply can create a back-feed, 
which may result in serious injury or death to utility 
workers.

To maximize safety, ALWAYS ground the generator 

before using it. See section "Grounding”.

Use a ground fault circuit interrupter (GFCI) in highly 
conductive areas such as metal decking or steel work. 
GFCIs are available in-line with some extension cords.

Disconnect all electrical loads from the generator 
before attempting to start.

Follow the instructions on the next page to start your 

generator.

      

Using a generator indoors CAN KILL YOU IN MINUTES. 
Generator exhaust contains carbon monoxide (CO). This
is a poison gas you cannot see or smell. If you can smell
the generator exhaust, you are breathing CO. But even 
if you cannot smell the exhaust, you could be breathing 
CO.

NEVER use a generator inside homes, garages, crawl 

spaces, or other partially enclosed areas. Deadly levels 
of carbon monoxide can build up in these areas. Using 
a fan or opening windows and doors does NOT supply 
enough fresh air. ONLY use a generator outside and far 
away from windows, doors, and vents. These openings 
can pull in generator exhaust.

Even if you use a generator correctly, CO may leak into 

the home. ALWAYS use a battery-powered or 

batterybackup CO alarm in the home. If you start to feel 
sick, dizzy, or weak after the generator has been running,

move to fresh air RIGHT AWAY. See a doctor. You may 

have carbon monoxide poisoning.

The exhaust from this product contains chemicals 
known to the State of California to cause cancer, birth 

defects, or other reproductive harm.

Do not operate generator near open flame or flammable 
materials. This generator may emit highly flammable and 
explosive gasoline vapors, which can cause severe burns 
or even death if ignited. A nearby open flame can lead 
to explosion even if it isn’t directly in contact with 
gasoline.Do not smoke near the generator.

This generator produces powerful voltage, which can 
result in electrocution.

Do not use in rainy or wet conditions. Do not touch 
bare wires or receptacles (outlets). Do not allow 
children or non-qualified persons to operate.

11



12

Turn the fuel valve to the “ON” position.

OFF

CHOKE

ON

6

Turn the fuel valve to the “CHOCK” position.

OFF

CHOKE

ON

4

5Before Starting the Generator
1. Verify that generator is outside on a dry, level surface with at 
    least two feet of clearance on all sides.
2. To maximize safety, check that the generator is properly 
    grounded.
3. Check there is sufficient level of oil in the crankcase. Add oil 
    if necessary.
4. Make sure there is sufficient level of gasoline in the fuel tank. 
    Add fuel if necessary.
5. Make sure all electrical devices are unplugged from the 
    generator during ignition. Otherwise it will be difficult for
    the engine to start.

When the heat engine starts, turn the fuel 
valve to ON, then pull the starter cord to start.

ON



13

120

60 to make sure start ONLY one device 
each time.

Check the power indicator light (green).

Check the power indicator light (green).

Connecting Electrical Devices
When the rated wattage requirement of each 
electrical device has been determined, add these 
numbers to find the total rated wattage needed. 
If this number exceeds the rated wattage of the 
generator, DO NOT connect all these devices. 
Select a combination of electrical devices with 
a total rated wattage lower than or equal to the 
rated wattage of the generator.



while operating with 
an output less than 75% of the rated watts of the generator.

Allowing Economy Control Switch

Unplugging running devices can cause damage to the 
generator. Never stop the engine with electrical devices 

connected and running.

OFF

CHOKE

ON

14

DC 12V Outlet (For charging ONLY) 
The 12V DC outlet can be used with the supplied charge 
cable and USB charger and other commercially available 
12V DC automotive style plugs. The DC output is 
unregulated.Please make sure your device input voltage 
range among 12-24V DC. Meanwhile, the 12V DC outlet 
is designed for charging use ONLY. DO NOT operate your 
device while charging via this outlet.When using the 
DC outlet turn the Economy mode switch to the “OFF” 
position.

“DO NOT operate a device while charging via the 
12V DC outlet”

OFF

OFF



15

Open

0.4L

(not included)



16

Foam Element

Clean the Spark Arrestor

1. Allow the engine to cool completely before 

    servicing the spark arrestor.

2. Remove the 6 screws holding the cover 

    plate on the muffler side of the generator.

3. Remove the clamp(C) and cap(B) which 

    retain the spark arrestor(A) to the muffler.

4. Remove the spark arrestor screen.

5. Carefully remove the carbon deposits from 

    the spark arrestor screen with a wire brush.

6. Replace the spark arrestor if it is damaged.

7. Position the spark arrestor on the muffler 

    and attach by reversing the steps from above.

Failure to clean the spark arrester will result in
degraded engine performance.



17



TRANSPORTATION AND STORAGE

Transporting the Generator
To prevent fuel spillage when transporting, be sure to 
perform the following:
1. Tighten the fuel cap.
2. Flip the engine switch to the OFF position.
3. Drain the fuel tank if possible. 
4. Keep the generator upright. Never place the generator 
    on its side or upside down - doing so could damage 
    the internal components of the generator and make it 
    difficult to start.

Avoid direct sunlight inside a vehicle. If the generator 
is left in an enclosed vehicle for many hours, the high 
temperature could cause the fuel to vaporize and result 
in a possible explosion.

Storing the Generator
Shut off the generator and allow the unit to cool to room 
temperature before storing it. NEVER place any type of 
storage cover on the generator while it is still hot. Do not 
obstruct any ventilation openings.

Follow the procedures below for properly storing your 
generator.We highly recommend running your generator 
once a month for 20 to 30 minutes. Plug in a small load 
in to ensure there is proper power output.

For Short Periods (30 to 60 Days):

• Drain the carburetor.

• Add fuel stabilizer: Follow the suggested portions and

  instructions of your preferred stabilizer. Run the 
  engine for 15 to 20 minutes, allowing the fuel 
  stabilizer to mix with the gasoline and circulate 
  through the carburetor, and then top off with fuel. 
  Filling the fuel tank full reduces the amount of air in 
  the tank and helps fight deterioration of fuel.a small 
  load in to ensure there is proper power output.

For Extended Periods (Over 60 Days):
• Drain the fuel tank and carburetor.Never store 
   generator with fuel in the tank for more than two 
   months.
• Change the engine oil .

Store the generator upright in a cool and dry location,
away from sources of heat, open flames,sparks or 
pilot lights.

Product Disposal
Do not dispose of a used generator or parts with your 
household waste. This product contains electrical or 

 electronic components that should be recycled. Please 
take this product to your local recycling facility for 

 responsible disposal to minimize its environmental 
impact.Do not dispose of used oil or fuel in the trash 
or down a drain. Please contact your local recycling 
center or auto garage to arrange proper oil/fuel disposal.

Please recycle the packaging and electronic 
components where facilities exist. Please contact 
your local auto garage or recycling facility to properly 
dispose of oil/fuel.

RECYCLE

18



19

TROUBLESHOOTING

Problem Cause Solution

Engine will not start.

No fuel. Add fuel.

Faulty spark plug. Clean and adjust spark plug or replace.

Low oil level.
Fill crankcase to the proper level.

Place generator on a flat, level surface.

Spark plug wire loose. Attach wire to spark plug.

Fuel valve is closed. Open fuel valve.

Fuel knob Start dial OFF. Turn Fuel knob Start dial CHOKE.

Old fuel or water in fuel. Drain fuel and replace with fresh fuel.

Flooded with fuel. Let unit stand for 10 mins.

Engine starts but runs roughly.

Choke lever in the wrong position. Move Fuel knob Start Dial to the ON position.

Dirty air filter. Clean or replace air filter.

Dirty fuel valve. Clean the fuel valve.

Clogged spark arrestor. Clean spark arrestor.

Engine shuts down during operation.
Out of fuel. Fill fuel tank.

Low oil level.
Fill crankcase to the proper level. Place generator 
on a flat, level surface.

Clogged spark arrestor. Clean spark arrestor.

Generator cannot supply enough power 
or overheating.

Generator is overloaded. Review load and adjust. 

Dirty air filter. Clean or replace air filter.

Engine is running but no AC output.

Poor cord connection. Check all connections.

Circuit breaker is open. Reset circuit breaker. Check all circuit breakers.

Loose wiring. Inspect and tighten wiring connections.

AC Overload: Button illuminated red
Reduce AC load and press Overload Reset Button 
until illuminated green.

Other. Contact the help line.

Engine hunts or falters.

Engine governor defective. Contact the help line.

Dirty fuel valve. Clean the fuel valve.

Carburetor is dirty and running lean. Contact the help line.

Repeated circuit breaker tripping.

Overload. Review load and adjust. 

Faulty power cords or device.
Check for damaged, bare or frayed wires. Replace 
defective device.

Circuit breaker still too hot. Let unit sit for 5 mins.

Choke lever in the wrong position. Move Fuel knob Start Dial to the ON position.

Choke lever in the wrong position. Move Fuel knob Start Dial to the ON position.



1 2 3 4 5

6 7 8

10

12 13

15 16

17
18

19

21
15

22
23

24
25

26
27

3
2

3
3

3
4

3
8

3
9

4
1

4
3

4
4
4

45
46

7
48

49
50

55

1411

11

47
51

4
0

56

59

61
62

63
64

65
66

67
70

71

69

57 58

68

54

20

2
8

2
9

3
0

3
1

4
2

3
5

3
6
3
7

9 9
52

53

60

72
73 74 75

PARTS DIAGRAM

20



Qty

1

4

1

1

1

2

1

4

1

1

3

1

4

1

1

1

1

1

2

1

1

1

1

11

1

1

1

2

2

1

1

1

1

1

2

1

1

# Part Number Description Qty # Part Number Description

1 62.070100.00 Fuel Tank Cap 1 39 32.200203.00 Knob

2 63.070300.00 Fuel Filter, Wire Mesh 1 40 2.03.070 Retaining Ring, M6

3 32.200902.00 Spillway, Fuel Tank 1 41 32.200603.00 Rear Cover muffler sealing ring

4 1.818.0516 Screw M5 x 16 14 42 32.200602.01 Anechoic sponge, Rear Cover

5 32.071000.00 Fuel Tank,5.2L 1 43 32.200601.00 Rear Cover, Black

6 21.070600.03 Fitting, Fuel Filter 1 44 1.818.0520 Screw M5 x 20

7 2.06.016 Clamp, Ø8.7 x b8 2 45 32.070011.02 Pipe, Fuel

8 32.070011.01 Pipe, Fuel 1 46 1.818.0512 Screw M5 x 12

9 2.06.006 Clamp, Ø7×Ø1 2 47 32.221000.00 Control Unit, 1.9KW, 120V/60Hz, With Wireless Parallel

10 YFA1900i Engine 1 48 32.070400.00 Fuel Valve

11 1.5789.0615 Flange Bolt, M6 x 15 7 49 1.845.4213 Screw, ST4.2 x 13

12 81.200605.00 Motor Mount 4 50 32.200101.02 Front Cover,Black

13 1.6177.1.06 Lock Nut M6, Flange 4 51 1.818.0414.1 Screw M4 x 14

14 1.6674.0616 Flange Bolt, M6 x 16 1 52 32.070406.02 Knob

15 2.02.010 Cage Nut, M5 14 53 1.818.0410.1 Screw M4 x 10

16 32.200700.00 Base Setting Component 1 54 1.845.4216 Screw ST4.2 x 16

17 2.02.037 T nut (M6×7) 8 55 5.1800.009 Rectifier，Filter capacitor

18 32.200704.00 Mount, Base Setting 4 56 5.1200.308 8Amp Circuit Breaker, Push Button

19 32.220001.00 Rubber blanker 1 57 5.1870.014 Waterproof cap

20 32.200502.01 Anechoic sponge, Right cover support cover 1 58 5.1210.920 15Amp Circuit Breaker, Push Button

21 1.845.2995 Screw, ST2.9 x 9.5 13 59 5.1040.004 Remote Program Button

22 32.200501.00.34 Right cover support cover, blue 1 60 5.1010.003.1 Switch, Economy,black

23 2.08.075.1 Bolt, M6 x 20, Black 6 61 32.01.7.2 Control Panel, Black

24 32.200401.00.34 Right cover, blue 1 62 5.1110.005 Receptacle, DC 12V24 1 62

25 32.200403.00 Protector, Front Cover 1 63 1.5783.0514.1 Bolt M5 x 14, Black

26 32.061200.00 Guide Plate, Rope, Black 1 64 1.862.05 Lock Washer Ø6,Toothed

27 1.823.0408.1 Screw, M4 x 8, Black 2 65 1.97.1.05.1 Washer Φ5, Black

28 32.200302.04 Anechoic sponge 1, Left cover support cover 1 66 1.6170.05.1 Nut M5, Black

29 32.200302.05 Anechoic sponge 2, Left cover support cover 1 67 1.818.0514.1 Screw M5 x 14

30 32.200802.01 Anechoic sponge, The tally cover 1 68 81.126000.03 Ignition Assembly

31 32.200302.06 Anechoic sponge 3, Left cover support cover 1 69 5.1870.032.1 Waterproof cap

32 32.200801.00.29 The tally cover, blue 1 70 5.1870.032.3 Waterproof cap

33 32.200301.00.29 Left cover support cover,  blue 1 71 83.210001.01.1 Connect Port, 125V/30A, Black

34 81.200102.00 Rotundity Jacket 2 72 83.210001.01.3 Connect Port, 125V/30A, Red

35 32.200202.01 Anechoic sponge , Left cover 1 73 1.6177.1.04.1 Lock Nut M4, Flange, Black

36 1.845.4213 Screw, ST4.2 x 13 1 74 5.1120.010 Receptacle 5-20R, Duplex

37 32.200204.00 Knob pressure plate 1 75 5.1870.031 Waterproof cap

38 32.200201.00.34 Left cover, blue 1

PARTS LIST

21



22

ENGINE PARTS DIAGRAM



ENGINE PARTS LIST

# Part Number Description Qty # Part Number Description Qty

1 1.5782.06100 Flange Bolt M6 x 100 2 45 32.130001.00 Insulator, Carburetor 1

2 1.6177.1.06 Flange Lock Nut M6 8 46 81.130003.00 Gasket, Carburetor 1

3 32.101000.00 Muffler Assembly 1 47 32.130000.00 Carburetor Assembly 1

4 81.100001.00 Gasket, Exhaust Pipe 1 48 81.130004.00 Gasket, Air Cleaner 1

5 32.030007.00 Cover, Crankcase 1 49 32.090004.00 Pipe, Air Cleaner 1

6 1.5789.0608 Flange Bolt M6 x 8 1 50 81.090003.00 Joint, Breather Pipe 1

7 32.031000.00 Oil Dipstick Assembly 1 51 81.090005.00 Pressure Plate, Air Filter Tube 1

8 32.127000.00 Oil Level Sensor 1 52 81.030009.01 Gasket, Cylinder Head 1

9 1.5789.0612 Flange Bolt M6 x 12 7 53 32.010100.01 Cylinder Head 1

10 81.040100.01 Camshaft 1 54 1.5789.0655 Flange Bolt M6 x 55 4

11 32.030008.00 Gasket, Crankcase Cover 1 55 81.040013.00 Lifter, Valve 2

12 2.04.002 Dowel Pin Ø8 × 14 4 56 81.040005.00 Push Rod 2

13 32.050100.00  Crankshaft 1 57 81.040002.01 Valve, Intake 1

14 81.050200.00 Connecting Rod Assembly 1 58 83.040003.01 Spring, Valve 2

15 81.050005.02 Piston 1 59 81.040017.00 Oil Seal, Valve 1

16 81.050303.02 Ring Assembly, Oil 1 60 83.040014.01 Valve Collet 2

17 81.050302.02 Piston Ring, Second 1 61 81.040016.00 Shaft, Rocker Arm 1

18 81.050301.02 Piston Ring, First 1 62 81.040012.00 Screw, Valve Adjustm ent 2

19 81.050003.00 Wrist Pin, Piston 1 63 62.020002.00 Gasket, Cylinder Head Cover 1

20 2.09.007 Circlip Ø13.5 x Ø1 2 64 2.01.017 Stud Bolt M6 x 32 4

21 2.14.013 Woodruff Key 3 x 5 x 13 1 65 32.021100.00 Cover, Cylinder Head 1

22 1.5789.0620 Flange Bolt M6 x 20 9 66 81.020001.00 Breather Tube 1

23 32.123000.00 Ignition Coil 1 67 2.06.010 Clamp, Ø10.5 x Ø1 2

24 32.080300.00 Up Shield, Crankcase 1 68 2.15.005 Spark Plug E6RTC 1

25 32.030032.00 Sheath Wire 1 69 32.080103.00 Rubber Seal Sleeve 1

26 1.5789.0610 Flange Bolt M6 x 10 3 70 2.02.009 Nut M5 x 0.5, Lock 2

27 82.080009.00 Mustache Clip 3 71 81.040009.00 Rocker Arm, Intake Valve 2

28 2.11.031 Oil Seal Ø20 x Ø32 x 6 1 72 83.040001.01 Retainer, Valve Spring 2

29 32.030100.00 Crankcase 1 73 81.040006.00 Valve, Exhaust 1

30 32.122000.00 Trigger Assembly 1 74 2.01.027 Stud Bolt M6 x 27 2

31 32.191200.00 Stator Component 1 75 32.080600.00 Down Shield, Crankcase 1

32 1.5789.0635 Flange Bolt M6 x 35 2 76 32.030035.00 Oil Nipple 1

33 32.191100.00 Rotor Component 1 77 1.823.0306.1 Screw M3 x 6 2

34 2.02.018 Nut M12 x 1.25 1 78 32.132200.00 Stepper Motor 1

35 32.080001.00 Cooling Fan, Rotor 1 79 1.9074.1.0408 Screw M4 x 8 2

36 32.060001.00 Pulley, Starter 1 80 81.132100.00 Stepper Motor Base 1

37 1.5789.0615 Flange Bolt M6 x 15 6 81 1.9074.4.0512 Screw M5 x 12 2

38 32.080100.00 Fan Cover 1 82 32.130005.00 Support, Stepper Motor 1

39 32.061000.00 Recoil Assembly 1 83 81.130010.00 Spring, Connecter 1

40 32.091003.00 Element, Air Cleaner 1 84 81.130008.00 Connecter, Choke Valve Axis 1

41 32.091200.00 Cover, Air Cleaner 1 85 32.131000.00 Carburetor 1

42 2.08.053 Bolt M6 x 20 1 86 1.276.6204 Bearing 6204 1

43 2.01.049 Stud Bolt M6 x 99 2 87 2.02.037 Cage Nut M6 x 7 2

44 32.130002.00 Gasket, Insulator 1

23












	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31

